Maxwell
Anchormax
Service Manual






Maxwell Anchormax Service

V11999 -2011

V2 2011 to Present

R4 12/07/12 - GB



History
Anchormate

Design was purchased by Maxwell and production continued with the Anchormate logo on top
of the drum.

The Anchormate did not have the three SP0064 csk screws holding the deckplate and baseplate
together.

The Anchormate used UHMWPE bearings for the drum cut from flat sheet (part 4229) Maxwell
can still supply this part to order. The bore diameter of the drum is @42mm.

The Anchormate used a V100 (SP0748) deck seal which is no longer stocked but can be replaced
by the V110 (SP2768)

Anchormax V1- Mid 1999 - January 2011

Drum was changed to have the Anchormax logo on top and the bore was increased to @44.2
and press in plastic bearings used.

3 x csk screws added to hold the deckplate and baseplate together.

In 2001 the cap was changed from plastic to aluminium and the V100(SP0748) seal on the
deckplate was changed to the V110 (SP2768) —the V100 was overstretched and would crack.

In January 2007 the 4507 cap had an o-ring groove added and o-ring fitted to seal, prior to this
a liquid gasket was used which was often omitted when serviced allowing water to get into the
gearbox.

Anchormax V2 - January 2011 to present

Complete redesign, all gears now supported by bearings, stainless steel drum, changed motor
from 600W (SP2142) to 500W (SP4189) which due to efficiency increase from bearing changes
has same performance.

Due to improvements in the design to increase durability, servicing of the Anchormax V2 is
expected to be reduced. Replacement of the entire unit may be a better option than repairing if
a unit is damaged.



Service
All Models
DO NOT clamp the motor in a vice or similar as this will dislodge the magnets. Impact to the
motor will have a similar result.

Gears are no longer available individually and must be purchased as a set
P90014 Anchormax V1 — excludes ring gear
P90016 Anchormax V2 — excludes ring gear

Other kits are available, Refer to the exploded drawings at the back of this booklet

If the ring gear in the drum is damaged the easiest / only way to remove it is to drill a hole in
the ring gear / grind through the ring. This will release the tension in the ring alowing it’s
removal.

Note: When reassembling, the deckplate and baseplate need to be sealed with liquid gasket, an
anaerobic sealant is recommended as this will not solidify into lumps which can get into the
gears.

Anchormax V1 / Anchormate

Disassembly is straight forward, once the top cap is removed the drum should slide off. The
gearbox is accessed by removing the 3 x csk screws in the baseplate and separating the
baseplate and deckplate. The studs can be struck with a soft faced hammer while holding the
motor to separate the baseplate and deckplate, or alternatively if the drum has been removed
the end of the gear can be tapped to separate the baseplate and deckplate.

The original 600W motor (SP2142) is no longer stocked so must be replaced by the 500W motor
(SP4189) and an adaptor kit P104725.

On models without the o-ring in the top cap, the cap should be sealed to the baseplate with
liquid gasket.

Anchormax V2
To disassemble;
1) Separate the baseplate from the deckplate by removing the 3 x csk screws. It may be
necessary to strike the stud ends while holding the motor.
2) Remove the 4226 gear assembly (offset gear). Clamp the end of the shaft in a vice or
similar and tap the deckplate off with a soft faced hammer.
3) Remove the 7229 pinion and SP0683 bearing. The pinion and bearing should come out
together, if this is not the case remove the bearing with a bearing puller.
4) Once the SP0683 bearing is removed, circlip SP3531 will become accessible, remove the
circlip which will allow removal of the drum. Note this circlip is susceptible to stretching
if opened too widely, check for correct fit before reuse.



Yearly Service recommendations

Anchormax V1

Run the unit in the clockwise direction and note the current draw and relative noise level.
Current draw at 12V should be no more than 25Amp.

Remove the retaining cap and inspect the V-Ring seal for damage / deformation. Replace if
necessary.

Remove the drum and inspect the two bushes inside the drum for damage/wear. Replace if
necessary.

Inspect the V-Ring seal attached to the deckplate for damage/wear. Replace if necessary.
Remove the motor from the lower deckplate, clean carbon dust build-up and inspect for wear /
damage (refer Motor section below)

Turn the input shaft by hand, feel for any roughness in the bearings, if shaft does not rotate
smoothly separate the gearbox, and replace the bearings.

Clean, regrease and reassemble all components, The motor should be sealed to the lower
deckplate using liquid gasket, the retaining cap should be sealed to the upper deckplate with
either an O-ring or liquid gasket.

Anchormax V2

Run the unit in the clockwise and anti-clockwise directions and note the current draw and
relative noise level. Current draw at 12V should be no more than 35Amp.

Remove the motor from the lower deckplate, clean carbon dust build-up and inspect for wear /
damage (refer Motor section below)

Turn the input shaft by hand and feel for any roughness in the bearings, if the shaft rotates
smoothly reassemble the unit and test

If the shaft does not rotate smoothly then disassemble the unit following the instructions on
the previous page. Remove the drum and check the lip seal for damage/ wear. Replace parts as
necessary.

Motor Service

The motor used on the Anchormax has the brushes acting axially along the motor axis, for this
reason when the motor is unbolted from the deckplate the endcap / brush assembly is inclined
to separate from the motor body due to the spring pressure pushing the two apart. Take care
not to lose the springs.

Once the motor is separated from the gearbox separate it into the individual parts; front flange,
armature, motor body, end cap assembly.



Motor body

Armature End Cap Assy

Front Flange

Inspect the armature for any burnt windings / insulation, if any found replace the motor.
Inspect the motor body, check the magnets are not broken and are still bonded to the body.
Inspect the end cap assembly to ensure brush terminals or leads are not touching the body,
there is no melting of the insulators, the brushes are not worn (std brush length is 12.7mm).
Clean all carbon build-up from the motor components, apply a light coating of grease to the
front flange bearing and reassemble motor. Replace motor gaskets if necessary.

To reassemble first fit the armature to the end cap / brush assembly ensuring all brushes and
springs are seated correctly in the housing.

While holding the armature in place fit the motor housing (armature will be attracted to
magnets and pull into housing if not held in place)

Align the locking tabs on the end cap and motor body.

Align the locking tabs on the front flange and fit.

Fit through bolts.




Anchormate

- 10N 00%
€V NO 3ZIS 1N* SIHLINTTTIN NI SNOISNINIQ 177vee S3903 dHVHS OGNV SyHYNg 17V JAOW3I % MSY L8N0OAa NI 41 3vIS
FONVHI e
96-6-1 [NO | IVIYM3LVA ONVIV3Z M3AN ANV IHONY mmlmmm ST RATLINMON | 5°3
N3 T |48 ]034v340 S 000y | 5000156d S TERXY R umospa. | 0¢
ABNISSY- 11 o 2DUDUD JOLON| Q'F
SIN [37vos| E==3-@-  wonia NviSdv3 NIHAT00 ATy “ON -9ua 95-9-92
| N 40 S 1 HI ——/——/—— 31V

- |

91

Gl

£1 !u

cl

Y04 IVHL NVHL ¥IHIO 350440d ANV Y04 0350 39 LON ISOW
IHIMVED SIHL'QLT SIEIHIM TVALCAY 40 9 Hi IK35KOD
JHL IROHLIM SYOLVELNGYENS INIOATIN] ‘SHOSUId WIHIO ANY
CL QIIVIRIINOD SIHILACD SH AVH 30 CINVO1'03140) 28
0K L50W OKY GHYWIG RO4N GINUAIIY 38 LSAW SNIMVED SIHL

QLT SIHINIM TIIMXVW
30 KON
TYLKIOHNO) 3HL 38Y MIML DIRNINGY STYLIA ¥O-0RY
NOISIG 341 HY  LHOIAAC) AB UICRHOA 51 SWAVHG SIHi

8661 IV, 2
33NSSI SNOIATHd TV AOH1LS3d
INIHd NOILONA04Hd

NN 8N ¢ 0¢ [99¢0dS

2 X 8N J9YSDM ¢ 6l |SC9%

vOg 1SS QUX8N - spmis £ 8 VA7
L1/-WQ yuodiun - Jojow / Ll Zr1eds

bunspo Aojo - wojjoq 2jojd yoap / 9 €2y
N110009 - buioeq ! Gl | £89@dS

|22)s pauspipy 2sp2d - Jpab uomid i ¥l GZZv

109}s "W 4 - J0ab I £l 9cey

N11009 - buoaq ! Zl | ¥890dS

IIpq wwg - Aoy aALp l 1 289dS

|a8)s pausplioy aspd - Jpab uouid i 0l A

bunsooa Aoyp -doj sjoid yoop ! 6 222y
00IYA [02s bus A / g 8%/0dS

JdMWHN - 18ysom 3sny) l VA A

JdMIHN - buipaq arsas / 9 6221

jea}s uoquoo - buu upab l G /22

busoo szuouq - wnip adou i ¥ 122+
8EVA I08s buis A l ¢ @¥L0dS

[py2opdjod - doo / 7 8zzb

05 "1S°1S QIXGW M81Is / i ¥90dS
NOILdIY¥3s30 "ON Ldvd [ON 149¥d




M8 x 16 CSK Screw
Part No. SP0064

Anchormax V1

O-RING 20 x 2mm

Retaining Cap
Part No. SP0720

Part No. 4507

Kit P102707
consists of:
Drum .
Part No. 4683 Kit P_90008_
consists of:

40mm Bush - Upper

V-Ring Seal V45A
Part No. 4679

Part No. SP2760

40mm Bush - Upper

40mm Flanged Bush Part No. 4679
Part No. 4682
40mm Flanged Bush
Part No. 4682
Internal Gear Ring
Part No. 4227
— V-Ring Seal V110A
I, part No. SP2768
e Ball Bearing 6001LLU
Kit P90014 Part No. SP0684
consists of:

Ball Bearing 6000LLU

Secondary Reduction Pinion Part No. SP0683

Part No. 4225

5mm Stainless Steel Ball
Part No. SP0682

Ball Bearing 6001LLU
Part No. SP0684

Primary Reduction Pinion
Part No. 4224

Primary Spur Gear
Part No. 4226

Deckplate
Part No. 4222

Bottom Baseplate

Part No. 4223 M6 x 12 (3) Raised CSK Screw

Part No. SP0117

M8 Stud (3)
Part No. 4281

M8 x 24 Retaining washer (3)
Part No. 3625

M8 Stainless Steel Hx Hd Nut (3)
Part No. SP0366

Motor Gaskets (2)
Part No. SP2931

Motor

Part No. SP2142
Discontinued use SP4189
combined with P104725

Brush end cap assembly
Part No. SP2932

Fibre washers (2)
Part No. SP0482




Anchormax V2

SP2794 Qil Seal
105x125x12mm

7427 Bearing Composite
32x47x20mm

SP3920 Bearing
15x35x11mm

SP3531 Circlip
External 15mm

SP0683 Bearing
10x26x8mm

SP2792 Qil Seal
10x26x7mm

7063 Motor Gasket

P90017 Bearing and Seals Kit Anchormax V2

7230 Pinion

SP0682 Ball 5mm

SP0684 Bearing
12x28x8mm

7227 Spacer

SP3524 Circlip
10mm External

7229 Pinion

This drawing is protected by copyright and the
design and or details contained therein
are the confidential property of
MAXWELL MARINE INTERNATIONALTD.
This drawing must be returned upon demand

d b ied, loaned or have i i
At ey R U P90016 Gear Kit Anchormax V2
o cuding subcoriractor, witout the comsent (Excludes Ring Gear)

This drawing must not be used for any other purpose
other than that for which it was originally supplied.

Description
Kit - Gears Anchormax (Excl Ring Gear) V2 P90016
Kit - Bearing, Seals P90017
Sht Size Scale Dwg Type Sheet Description Pbv/Dwg No.
A4 12 DFTED 1of1 Anchormax Capstan P100461

File location: W:\Product Data\assemblies\P100000-P100999\P100461_5.00_DFTED_Anchormax Capstan KITS



Des/Dwn Checked

This drawing is protected by copyright and the

design and or details contained therein 3.00 Main bearing now Tecaform AHLA, SS drum 25/06/10 DB GB
are the confidential property of 4.00 Motor changed to SP4169 12/02/11 DB GB
MAXWELL MARINE INTERNATIONAL LTD. 500 Removed tension pin Anchormax V2 21/03/11 GB PC
This drawing must be returned upon demand
and must not be copied, loaned or have its

contents communicated to any other persons,
including subcontractors, without the consent
in writing from Maxwell Marine International Ltd.
IThis drawing must not be used for any other purpose
other than that for which it was originally supplied.

7226_Drum

4227 Gear Ring

SP2794 Oil Seal
105x125x12mm

7427 Bearing composite
32 x 47 x 20mm

SP3526 Circlip Int 35mm

SP3920 Deep Groove Bearing
15x35x11mm (6202)

SP3531 Circlip Ext 15mm

7230 Pinion Secondary

7224 Deckplate Top

SP0682 5mm ball

SP0684 Bearing 6001 2RS
12 x 28 x 8mm

SP0683 Bearing 6000 2RS

10 x 26 x 8mm 7227 Spacer

7229 Pinion Primary 4226 Gear Primary Spur

7225 Deckplate Bottom SP3524 Circlip

10mm External

(3) SP0117 CSK
M6 x 16mm

SP0683 Bearing 6000 2RS
10 x 26 x 8mm

(3)3625 Washer
M8 x 24 x 2mm SP2792 Qil seal

10 X 26 X 7mm

(3)SP0467 Washer
Spring M8

7063 Motor
Gasket Unipoint

(3)4281 Stud
M8 x 97mm

SP4189 Motor

(3)SP0366
Nut M8

Sht Size Scale Dwg Type Sheet Description Pbv/Dwg No.

A4 1325 ? 10of1 Anchormax exploded view P100461
File location: W:\Product Data\assemblies\P100000-P100999\P100461_5.00_dftisd_Anchormax Capstan



Anchormax V2

7427 Bearing
32 x47 x 20

SP3526 Circlip _/
35mm Internal

SP3920
Bearing (6202

SP3531 Circlip
15mm External

SP0683

LS |

Change

Made on Des/Dwn Checked

3.00 Main Bearing now Tecaform AHLA, StSt Drum 25/06/10 DB GB
4.00 Motor Changed to SP4189 12/02/11 DB GB
5.00 Removed Tension pin 21/03/11 GB PC
y—a—— 7 B e e Rl
7226 Drum

N

Bearing (6000

SP0684
Bearing (6001

4226 Gear

v

4227 Ring Gear

SP2794 Qil Seal
105 x 125 x 12

7224 Deckplate

 Top

[

SP0682
5mm Ball

7230 Pinion

SP0683
Bearing (6000

SP0683
Bearing (6000

7063 Gasket

SP2792 Seal
10x26x7

7229 Pinion

SP4189 Motor
(SP2931 (x2) Gasket)
(SP2932 End Cap & Brush assy)

Sht Size
A4

7225 Deckplate
Bottom
? 7231 Gasket

&

Scale Dwg Type Sheet Description
15 DFTED 1of1 Anchormax

SECTION A-A
SCALE 1:1

SP0117 Screw (x3)
M6 x 16 CSK

}\ 4281 Stud (x3)

M8 x 100

3625 Washer (x3)
M8 x 24 x 2

SP0467 (x3)
M8 Spring washer

SP0366 (x3)
M8 Nut

This drawing is protected by copyright and the
design and or details contained therein
are the confidential property of
MAXWELL MARINE INTERNATIONALTD.

This drawing must be returned upon demand
and must not be copied, loaned or have its
contents communicated to any other persons,
including subcontractors, without the consent
in writing from Maxwell Marine International Ltd.
IThis drawing must not be used for any other purpose
other than that for which it was originally supplied.

Pbv/Dwg No.

P100461

File location: W:\Product Data\assemblies\P100000-P100999\P100461_5.00_Dfted2_Anchormax Capstan section



Xeuuoyouy - sie18Q oG s Hd 00 6072\6672-00F2\siusuoduicoieled 1onpoidya UoKEaoT &l

. Lo+ (Xx'X) TviNin3a 2

THoT w_wow g} HSINIA J0VHHNS N.om «x«_& %Ewmq L
Y . S0+ TYWIO3Q 0

rosus 8215 198us -850+ STIONY TV REMEER SENIINEERNEIETN]
00'¢ 60%. ajejdwa] InoINg yo29Qg
:uopduosag

:oN uaisiaey :ON Buimeag

XVINYOHONY - Yim asn lo4

‘013 SY¥3Id000L0Hd

'SHILNIHL 'SINIHOVIN X4 4O SHONYT J \
NOILONA0HATH O4 3NG 'VLVA FLYHNOOVYNI ANV h
HO FTGISNOISTH LON SI INIHYAN TTFMXVYN €

'SJOVH DNIINNOW OL IHVNDS ®
TFTIVEYd dIT7116A 39 LSNW STI10H L1108 MO3a
ONITHEA ® ONILIND FHOH3F ‘ATINAFHVO

SNOISNINIA LN0O dIMHVN HdNOA XOIHD ¢ \
TIYNANYN IHL 1
NIHLIM G3INIVLNOD SNOILDONSHLSNI !
NOILYTIVLISNI ONVLSHIANN ¥ dv3S _
‘SIONVYHVYIIO MOIAYIANN "
TIV MOIHD MO3Q ONILIND IH0439 'L |
'STION /,

\ - —

/ \\\\\\\ (@)

I o

£ \ /qu

\ rd
X v
4% N
(¢ 3LON 335) BIL Y] .
1N0O ONILLND 340439 PaN
ONIMYAA NO SNOISNdWIA . S NG
40 ADVANDDV YOIHD 3SvATd e S
A1VIdIWAL V¥ SV @3sn 41 s
SS[OH O0T¢) -€
8/E)

Ha ad ZLI90/51 W 0} pésesaoul JnoInd jejus)  00°¢
g9 dd 0L/20/6 anss gy leyul  00'L

P3ydayy umesq;sag uo apey




11






